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d@Eon)®o (50 b0 x 23 bd x 12 1A ) godmaws
CurbStone ( 50 cm x 23 cm x 12 c¢m) Test

833900 dmbsggdgdo
Customer Data
Bo8wmBob Gamagbmds 2 Lag@ygamo Bodwdol bmdgdo 8 170/120 /112
Quantity of samples Size of test samples , mm
258meol Byogando
o “Test Results
Bodw980l # 1 2
Sample
398m@ol mstono
T 10.3.2025 10.3.2025
est Day
B08vdolb bbmgsbgds , ooy 98+ 28+
Sample age , day
goﬂmgcpob babgtdenogmds , o 79 33
Duzration of test , sec
60330l Bmdgdo , 89
Sample size , mm A/B 170/ 120 170/ 120
H 112 112
Bodwndob Gmbs , 33
Concrete weight , kg 4500 4.400
Aomgmenmdomo §mbs , 39/8
Tiensity weighe, kafin® 214461 1925.77
963930 @AZOMMZ » 36
Load of destruction , kN 230.85 254.35
bod®3oa9 379835%) , R, 833s
Strength on compression , R , Mpa 14.26 12.47
aligzho deomgol LsBegsenm LodBgoags R = 13.66 833:
il
Conclusion Block average strength R = 13.66 MPa
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adMGaGM®ools 8363?{36;0.\&,«" _ \ \ ~ Mgba®o dgpodggo
Laboratory Supervisor ‘:‘;\ /;\r """LH.,_/,“\ Renati Begishevi
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CUSTOMER : "dy@gpn” DATE : 3/10/2025
CUSTOMER I Modmfagmeing RAPOR NO : #4f10.3.2025
ADRESS 1 ! B30, d8700 Lemm3znbLgadnl 3. 6 STANDARD -
ADRESS 2 i RESERVE 1 '
BLOCK TYPE ! dmfieny&ia 50 LB x 23 LY x 12 L RESERVE 2 4
: RESERVE 3
T.NQ [WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY FORCE STRENGTH
mm mm mm g g/cm3 t1 t2 day kN N/mm2
1 [120 170 112 4500 2144.61 3.2.2025 10.3.2025 28+ 290.85 14.26
2 120 170 112 4400 1925.77 3.2.2025 10.3.2025 28+ 254.35 12.47
3
4
5
6
AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 59
960 472
720 354
480 23.6
/02
fa
240 5 11.8
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